

REACH

Certificate of Test

CIRS

Certificate No: TS23120701

According to the TEST REPORT (Reference: TS23120701), we draw the conclusion that:

This document certifies that the concentrations of the SVHCs defined in Article 57 of REACH Regulation in the sample Paper Packing List Envelope supplied by Client

are less than the concentration limit of 0.1 % weight by weight.

Issued by: Hangzhou C&K Testing Technic Co., Ltd.

Date of Issue: 2023-12-29

Authorized Signature:

Zhang Yanfeng



Verify authenticity

WWW.CIRS-CK.COM